

**Test Report**  
**Chemical Admixture**

Customer Name : Bizcrete Buildmark Pvt.Ltd. **Branch Code : 01**  
Office Address : Office No-111, Raviraj Astria , Opp. Sai Service, Kondhwa Budruk, Pune-411048 **Material Code : OT**  
**Sample Ref No. : 45201**  
Site Name : Bizcrete Buildmark Pvt. Ltd., Kondhwa BK **Record No. : 2471/1-1**  
Description : Buildmark Bond **Bill No : 201819PUN4523**  
Supplier Name : --- **Date of Mat. Recd : 07-Jan-2019**  
Contact Details : Mr.Khallullah Khan - 9860028901 **(Route : R1 )** **Date of Testing : 10-Jan-2019**  
**Date of Issue :-**

**OBSERVATIONS & CALCULATIONS :**

Sr no.	Name of Test	Unit	Test Result
1	pH Value	---	7.22
2	Density	g/cc	1.45
3	Solid Content	%	67.70

**Notes :**

- 1) The test reports and results relate to the particular specimen/sample(s) of the material as delivered/received and tested in the laboratory.
- 2) Any test report shall not be reproduced except in full, without the written permission from Durocrete.
- 3) Any alteration/change in the originally printed and issued report, would render this report as INVALID.

**This report can be authenticated on our website [www.durocrete.com](http://www.durocrete.com)**

This is electronically generated report hence does not require signature.

For all technical queries contact (020)24348027.

--End of Report--